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Eaxamination was made on the possibility of performing cross-lapped glued
joints on the construction spots. First, tests were performed to know several
adhesion conditions. Next, pressure distribution was measured with a press
experimentally made so that it could be used on a construction spot, and with
five full-size glulams. Upon the basis of the results of the tests and the
measurement above, cross-lapped-glued joints were carried out. Then full-size
destruction tests and bonding-strength tests were performed on each glue line.
From the results, it was found that there was no problem with the strength
properties of the joint.
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